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On the following pages you will find the parts used to assemble this product.
Please note that some spare parts cannot be purchased individually but are

part of a complete kit. Please also note that for some spare parts extra deliv-
ery time may occur.
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Highlow:x RS
Position | No. Description Quantity | Unit of Measure Ean code
1 82820-60 Frame, black mother-of-pearl 1 PCS 5707292459718
2 82903-60 Carry arm, welded, high-low 2 1 PCS 5707292459404
4 6118822 Horizontal release 1 PCS 5707292186744
11 82894 Saddle washer 2 PCS 5707292387578
12+29 5082829 Mounting of knob and weld nut 2 PCS 5707292569790
13 1310705 Nylon washer,white,025%8,4*2,5 16 PCS 5707292140791
14 1108000 Washer 8mm 16 PCS 5707292140388
15 82808 Assembly bush 1 PCS 5707292125224
16 603505 Insex M8*45, zink flake, 12.9 8 PCS 5707292482846
17 1607000 Lock nut 8mm, large pack 13 PCS 5707292141378
18 661500 Button head screw 8*16 stainl. 2 PCS 5707292139559
19 1350000 Distancepart black 6*15%8,2 mm 2 PCS 5707292140876
21 603600 Insex screw 8*55 2 PCS 5707292138262
22.1 1350021 Distance piece 11*15*8,2mm 2 PCS 5707292140890
23 1103200 Fazet washer 8mm 2 PCS 5707292140296
24 82806 Axle 1 PCS 5707292125200
26 602200 Insex screw 6*16 2 PCS 5707292138095
27 76800-60 Tilt brace mother of pearl 1 PCS 5707292497116
28 615010 Insex M8*30 fzb, shortened 1 PCS 5707292367990
31 155775 Release for gas spring 1 PCS 5707292928733
32 82851 Arm for foot pedal 1 PCS 5707292125507
33 82859 Bush for foot pedal 2 PCS 5707292125552
34 108000 O-rings 013*2,5 quality xp 70 1 PCS 5707292135124
35 3006938 100mm double wheel with brake 4 PCS 5707292574930
36 603555 Insex M8*50, 12.9, zinkflage 2 PCS 5707292498892
37 1102000 Planing washer 8mm 14 PCS 5707292140227
38 1310508 DR. fastener - afd. prop 4 PCS 5707292829795
43 82866 Lock for release head 1 PCS 5707292125606
53 1106000 Washer 6mm 2 PCS 5707292140371
57 1102500 Planning washer 10 mm 1 PCS 5707292140234
67 82888-60 Carryam, black mother of pearl 1 PCS 5707292459695
69 3470335 Release button 4*8mm 1 PCS 5707292146632
78 1108050 Washer M 10, din9021 2 PCS 5707292140401
85 1310640 Washer, nature @16%10%0,5mm 2 PCS 5707292140760
130 1101000 Center spring washer 8mm 1 PCS 5707292140173
12+29 5082829 Mounting of knob and weld nut 2 PCS 5710000000000
8+9 5075600-60 T-frame mounted, black 1 PCS 5707292460127
10+52
82+83
94+95
6+7 5040051 Complete bloc-o-lift f.highlow 1 PCS 5707292397676
30+31
79+41
2
5+7 5040050 Gas spring for high low 1 PCS 5707292397669
65
6+7 89550-TILT- | Kit til mont. af tiltudleser, 1 PCS 5707292825513
31+85 NO
8+9 5075610-60 T-frame mounted, black 1 PCS 5707292523327
10+52
82+83
94+95




Highlow:x

nothing compares
Title
Transit Frame




Highlow:x RS

Position | No. Description Quantity | Unit of Measure | Ean code

1 82656-60 frame 1 PCS 5707292460295
2 82903-60 Carry arm, welded, high-low 2 1 PCS 5707292459404
4 6118822 Horizontal release 1 PCS 5707292186744
11 82894 Saddle washer 2 PCS 5707292387578
12+29 5082829 Mounting of knob and weld nut 2 PCS 5707292569790
13 1310705 Nylon washer,white,025%8,4*2,5 16 PCS 5707292140791
14 1108000 Washer 8mm 16 PCS 5707292140388
15 82808 Assembly bush 1 PCS 5707292125224
16 0603505 Insex M8*45, zink flake, 12.9 8 PCS 5707292482846
17 1607000 Lock nut 8mm, large pack 15 PCS 5707292141378
18 0661500 Button head screw 8*16 stainl. 2 PCS 5707292139559
19 1350000 Distancepart black 6*15%8,2 mm 2 PCS 5707292140876
21 1103000 Fazet washer 6mm 6 PCS 5710000000000
22 1350100 Distance part white 8,2*18*10 4 PCS 5707292140937
23 1103200 Fazet washer 8mm 2 PCS 5707292140296
24 82806 Axle 1 PCS 5707292125200
26 0602200 Insex screw 6*16 4 PCS 5707292138095
27 76800-60 Tilt brace mother of pearl 1 PCS 5707292497116
28 0615010 Insex M8*30 fzb, shortened 1 PCS 5707292367990
31 155775 Release for gas spring 1 PCS 5707292928733
32 82851 Arm for foot pedal 1 PCS 5707292125507
33 82859 Bush for foot pedal 2 PCS 5707292125552
34 0108000 O-rings 013*2,5 quality xp 70 1 PCS 5707292135124
35 0603600 Insex screw 8*55 2 PCS 5707292138262
36 0603555 Insex M8*50, 12.9, zinkflage 2 PCS 5707292498892
37 1102000 Planing washer 8mm 12 PCS 5707292140227
38 0645645 Button head M6*45 zn/black 4 PCS 5707292139351
43 82866 Lock for release head 1 PCS 5707292125606
44 3003510 12'4*2 1/4" br/left, high-low 1 PCS 5707292397492
44 3002500 12'4*2 1/4 black wheel,br/right 1 PCS 5710000000000
44 3003007 12*2 1/4 wheel, solid, right 1 PCS 5710000000000
45 1902380 Steel set screw 12*80mm 2 PCS 5707292142030
46 3007910 180*45 black/pneum. Wheel 2 PCS 5707292146045
46 3007875 175*40 wheel, black, solid 2 PCS 5707290000000
47 82840 Brake brace 1 PCS 5707292125415
48 82830 Brake pedal, indoor frame 1 PCS 5707292125347
49 1101600 Center spring washer 12mm 4 PCS 5707292140197
50 1604500 Steel nut 12mm, large pack 2 PCS 5707292141309
51 1902320 Steel set screw 8*70mm 2 PCS 5707292142023
52 1606500 Lock nut 6 mm 8 PCS 5707292141361
53 1106000 Washer 6mm 2 PCS 5707292140371
54 1125618 Screenwasher fz6*18*3mm 8 PCS 5707292140494
55 2965155 Frontfork 200mm, black 2 PCS 5707292144935
56 0641620 Button head screw 6¥20 4 PCS 5707292139276
57 1102500 Planning washer 10 mm 1 PCS 5707292140234
58 3470400 Hand grip without cover 2 PCS 5707292146663
59 1109500 Starlock washer with cape 6 2 PCS 5707292140449
60 82899 Hand brace holder, left 1 PCS 5707292401397
61 0606000 Insex screw 10*50 2 PCS 5707292138408




Highlow:x RS
62 1103400 Fazet washer 10 mm 2 PCS 5707292140319
63 2502002 Ferrule d18*0,8-2,5 black 2 PCS 5707292433947
64 3004010 12*2 1/4" br/right, high-low 1 PCS 5707292397508
64 3003000 12'2*2 1/4" black wheel,br/left 1 PCS 5710000000000
64 3003005 125*2 1/4 wheel, solid, left 1 PCS 5710000000000
66 1310628 Distance pcs,6,4*10*2,8mm 2 PCS 5707292140746
67 82888-60 Carryam, black mother of pearl 1 PCS 5707292459695
68 82838 Linkarm 2 PCS 5707292125392
69 3470335 Release button 4*8mm 1 PCS 5707292146632
70 82856-60 Rod for handbrace, right 1 PCS 5707292459862
71 0641625 Button head screw 6¥25 mm 2 PCS 5707292139283
72 82855-60 Rod for handbrace, left 1 PCS 5707292459831
73 3652501 R82 handle M6*16mm screw 2 PCS 5707292413963
74 71137 Bush ball for handbrace 2 PCS 5707292361813
75 82858-60 Handle 1 PCS 5707292459879
76 6153500 Knob spring 0,5%6,5 mm. 2 PCS 5707292188571
77 2500563 Grip /@22 handbrace 400mm 2 PCS 5707292612311
78 1108050 Washer M 10, din9021 2 PCS 5707292140401
80 1357500 Distance pcs 20*8,4*4mm 2 PCS 5707292141026
81 2704300 Black hub cap for rolko wheel 2 PCS 5707292144515
85 1310640 Washer, nature @16*10*0,5mm 2 PCS 5710000000000
86 0603700 Insex screw 8*70 2 PCS 5707292138293
88 1310640 Washer, nature @16%10*0,5mm 2 PCS 5707292140760
90 82828 Hand brace holder, high-low 1 PCS 5707292125330
91 1101600 Center spring washer 12mm 4 PCS 5710000000000
8+9 5076855-60 T-frame, transport, assembled 1 PCS 5707292528186
10+52
82+83
94+95
6+7 5040051 Complete bloc-o-lift f.highlow 1 PCS 5707292397676
30+31
79+41
42
5+7 5040050 Gas spring for high low 1 PCS 5707292397669
65
6+7 89550-TILT- Kit til mont. tiltudleser,ude 1 PCS 5707292830265
31+85 NOU
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Highlow:x RS

Position | No. Description Quantity | Unit of Measure Ean code

1 75666-60 Frame, High/low 2, 1 PCS 5707292472885
2 82903-60 Carry arm, welded, high-low 2 1 PCS 5707292459404
4 6118822 Horizontal release 1 PCS 5707292186744
11 82894 Saddle washer PCS 5707292387578
12+29 5082829 Mounting of knob and weld nut 2 PCS 5707292569790
13 1310705 Nylon washer,white,@25%8,4%2,5 16 PCS 5707292140791
14 1108000 Washer 8mm 16 PCS 5707292140388
16 0603505 Insex M8*45, zink flake, 12.9 8 PCS 5707292482846
17 1607000 Lock nut 8mm, large pack 13 PCS 5707292141378
19 1350000 Distancepart black 6*15%8,2 mm 2 PCS 5707292140876
21 0603600 Insex screw 8*55 2 PCS 5707292138262
22 1350021 Distance piece 11*15%8,2mm 2 PCS 5707292140890
23 1103200 Fazet washer 8mm 2 PCS 5707292140296
24 82806 Axle 1 PCS 5707292125200
26 0602200 Insex screw 6¥16 2 PCS 5707292138095
27 76800-60 Tilt brace mother of pearl 1 PCS 5707292497116
28 0615010 Insex M8%*30 fzb, shortened 1 PCS 5707292367990
31 155775 Release for gas spring 1 PCS 5707292928733
32 82914 Pedal, Wombat 1 PCS 5707292125712
33 1350023 Distance piece, black 2 PCS 5707292140913
34 0108000 O-rings 013*2,5 quality xp 70 1 PCS 5707292135124
35 3006938 100mm double wheel with brake PCS 5707292574930
36 0603555 Insex M8*50, 12.9, zinkflage PCS 5707292498892
37 1102000 Planing washer 8mm 14 PCS 5707292140227
39 1310508 DR. fastener - afd. prop 5 PCS 5707292829795
43 82866 Lock for release head 1 PCS 5707292125606
53 1106000 Washer 6mm 2 PCS 5707292140371
57 1102500 Planning washer 10 mm 1 PCS 5707292140234
67 82888-60 Carryam, black mother of pearl 1 PCS 5707292459695
69 3470335 Release button 4*8mm 1 PCS 5707292146632
78 1108050 Washer M10, din9021 2 PCS 5707292140401
85 1310640 Washer, nature @16¥10*0,5mm 2 PCS 5707292140760
88 1310640 Washer, nature ©@16%10%0,5mm 2 PCS 5707292140760
98 1102800 Fazet washer 4mm 4 PCS 5707292140265
99+100 2222161 Charger with plugs 1 PCS 5707292574046
101 2220600 Handset w/r82 print & charging 1 PCS 5707292492241
102 1902590 Crosshead screw M3*10, FZB 4 PCS 5707292408389
103 2222110 Batteryboks ba18027 1 PCS 5707292492258
104 1607000 Lock nut 8mm, large pack 2 PCS 5707292141378
105 1102000 Planing washer 8mm 4 PCS 5707292140227
106 1606250 Self-locking nut 3mm 4 PCS 5707292408396
107 2505000 Ferrule €30*301,0-2,0 int.blac 1 PCS 5707292144140
108 1902760 Cross-headed screw 5%¥16 mm 4 PCS 5707292142146
109 77576 Battery console highlow 1 PCS 5707292490759
110 1606300 Lock nut 5 mm 4 PCS 5707292141354
111 603600 Insex screw 8*55 2 PCS 5707292138262
115 2222135 Actuator 1a28 f/highlow 2 1 PCS 5707292492289
116 82848 Bush 2 PCS 5707292125484
117 603555 Insex M8*50, 12.9, zinkflage 1 PCS 5707292498892
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Highlow:x R 8 E

Position | No. Description Quantity | Unit of Measure Ean code

118 1102900 Fazet washer 5 mm 4 PCS 5707292140272

119 P-6108200 Plast tube pall @10/@8mmx30mm 1 PCS 5707292585424

130 1101000 Center spring washer 8mm 1 PCS 5707292140173

146 2522100 Black bumpwheel for Pony 60mm 2 PCS 5707292144478

146 2522100 Black bumpwheel for Pony 60mm 2 PCS 5707292144478

147 0661300 button head with flange 8*12 2 PCS 5707292408068

147 661300 button head with flange 8*12 2 PCS 5707292408068

3+8 5075630-60 T-frame, black 1 PCS 5707292459428

9+10

20+52

82+83

6+7 5040051 Complete bloc-o-lift f.highlow 1 PCS 5707292397676

29+30

31+41

42+85

5+7 5040055 Bloc-o-1ift1400n kit-high/low?2 1 PCS 5707292460110

65

6+7 89550-TILT- | Kit til mont. af tiltudleser, 1 PCS 5707292825513

31+85 NO

160-169
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Highlow:x RS
Position | No. Description Quantity Unit of Measure | Ean code
1 75665-60 frame size 2 high/low 1 PCS 5707292472861
2 82903-60 Carry arm, welded, high-low 2 1 PCS 5707292459404
11 82894 Saddle washer 2 PCS 5707292387578
12+29 5082829 Mounting of knob and weld nut 2 PCS 5707292569790
13 1310705 Nylon washer,white,@25%8,4*2,5 16 PCS 5707292140791
14 1108000 Washer 8mm 16 PCS 5707292140388
16 0603505 Insex M8*45, zink flake, 12.9 6 PCS 5707292482846
17 1607000 Lock nut 8mm, large pack 8 PCS 5707292141378
18 0603455 Insex M8*40, fzb, st 12.9 2 PCS 5707292482853
19 1750800 Lock nut, stainless M8 2 PCS 5707292141484
22 1350021 Distance piece 11*15*8,2mm 2 PCS 5707292140890
23 1103200 Fazet washer 8mm 1 PCS 5707292140296
24 82806 Axle 1 PCS 5707292125200
26 0602200 Insex screw 6*16 2 PCS 5707292138095
27 76800-60 Tilt brace mother of pearl 1 PCS 5707292497116
28 0615010 Insex M8*30 fzb, shortened 1 PCS 5707292367990
31 155775 Release for gas spring 1 PCS 5707292928733
35 3006938 100mm double wheel with brake 4 PCS 5707292574930
36 0603555 Insex M8*50, 12.9, zinkflage 1 PCS 5707292498892
37 1102000 Planing washer 8mm 8 PCS 5707292140227
39 1310508 DR. fastener - afd. prop 5 PCS 5707292829795
53 1106000 Washer 6mm 2 PCS 5707292140371
55 0641200 Button head screw 6%12 4 PCS 5707292139252
56 75615 Bracket for hydraulic 2 PCS 5707292460202
57 2208000 Compact mk5 hydraulic pump 1 PCS 5707292461148
58 1145095 lock ring for10mm,din 6799, rf 2 PCS 5707292473332
59 75620 Stift for liftarm 1 PCS 5707292460226
60 0584490 Stift din 1481 8*30 rf 1 PCS 5707292473356
64 75668-60 Arm for hydraulic, black 1 PCS 5707292479631
65 2500516 Grip 87.00 mm length 1 PCS 5707292356727
67 75616-60 carry arm for high/low, 1 PCS 5707292460158
78 1108050 Washer M10, din9021 2 PCS 5707292140401
88 1310640 Washer, nature @16¥10*0,5mm 2 PCS 5707292140760
130 1101000 Center spring washer 8mm 1 PCS 5707292140173
146 2522100 Black bumpwheel for Pony 60mm 2 PCS 5707292144478
147 0661300 button head with flange 8*%12 2 PCS 5707292408068
148 2503010 Ferrule d22*1,8-3,5, black 1 PCS 5707292357632
6+7 5040051 Complete bloc-o-lift f.highlow 1 PCS 5707292397676
30+31
29/79
41+42
49/85
3+8 5075630-60 T-frame, black 1 PCS 5707292459428
9+10
20+52
53+82
83
6+7 5040051 Complete bloc-o-lift f.highlow 1 PCS 5707292397676
30+31
41+42
49+79
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High-Low:x (Outdoor)

nothing compares to a smile
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Highlow:x RS

Position | No. Description Quantity Unit of Measure | Ean code

1 75640-60 High-low 2 outdoor frame 1 PCS 5707292460011
2 82903-60 Carry arm, welded, high-low 2 1 PCS 5707292459404
4 6118822 Horizontal release 1 PCS 5707292186744
11 82894 Saddle washer 2 PCS 5707292387578
12+29 5082829 Mounting of knob and weld nut 2 PCS 5707292569790
13 1310705 Nylon washer,white,@25%8,4%2,5 16 PCS 5707292140791
14 1108000 Washer 8mm 16 PCS 5707292140388
15 82808 Assembly bush 1 PCS 5707292125224
16 0603505 Insex M8*45, zink flake, 12.9 8 PCS 5707292482846
17 1607000 Lock nut 8mm, large pack 14 PCS 5707292141378
19 1350000 Distancepart black 6*15%8,2 mm 2 PCS 5707292140876
22 1350021 Distance piece 11*15*8,2mm 4 PCS 5707292140890
23 1103200 Fazet washer 8mm 2 PCS 5707292140296
24 82806 Axle 1 PCS 5707292125200
26 0602200 Insex screw 6*16 4 PCS 5707292138095
27 76800-60 Tilt brace mother of pearl 1 PCS 5707292497116
28 0615010 Insex M8*30 fzb, shortened 1 PCS 5707292367990
31 155775 Release for gas spring 1 PCS 5707292928733
34 0108000 O-rings 013*2,5 quality xp 70 1 PCS 5707292135124
35 0603660 Insex screw 8*60 1 PCS 5707292138279
36 0603555 Insex M8*50, 12.9, zinkflage 2 PCS 5707292498892
37 1102000 Planing washer 8mm 14 PCS 5707292140227
38 0645645 Button head M6*45 zn/black 4 PCS 5707292139351
39 1310508 DR. fastener - afd. prop 1 PCS 5707292829795
43 82866 Lock for release head 1 PCS 5707292125606
44 3003510 12*2 1/4" br/left, high-low 1 PCS 5707292397492
46 3007910 180*45 black/pneum. Wheel 2 PCS 5707292146045
46 3007875 175*40 wheel, black, solid 2 PCS 5,70729E+12
47 82840 Brake brace 1 PCS 5707292125415
48 82830 Brake pedal, indoor frame 1 PCS 5707292125347
49 1101600 Center spring washer 12mm 4 PCS 5707292140197
50 1604500 Steel nut 12mm, large pack 2 PCS 5707292141309
51 1902320 Steel set screw 8*70mm 2 PCS 5707292142023
52 1606500 Lock nut 6 mm 8 PCS 5707292141361
53 1106000 Washer 6mm 2 PCS 5707292140371
54 1125618 Screenwasher fz6*18*3mm 8 PCS 5707292140494
55 2965155 Frontfork 200mm, black 2 PCS 5707292144935
56 0641620 Button head screw 6*20 4 PCS 5707292139276
57 1102500 Planning washer 10 mm 1 PCS 5707292140234
58 3470400 Hand grip without cover 2 PCS 5707292146663
59 1109500 Starlock washer with cape 6 2 PCS 5707292140449
60 82899 Hand brace holder, left 1 PCS 5707292401397
61 0606000 Insex screw 10¥50 2 PCS 5707292138408
62 1103400 Fazet washer 10 mm 2 PCS 5707292140319
63 2502002 Ferrule d18*0,8-2,5 black 2 PCS 5707292433947
64 3004010 12'2*2 1/4" br/right, high-low 1 PCS 5707292397508
66 1310628 Distance pcs,6,4*10%2,8mm 2 PCS 5707292140746
67 82888-60 Carryam, black mother of pearl 1 PCS 5707292459695
68 82838 Linkarm 2 PCS 5707292125392
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Highlow:x RS

Position | No. Description Quantity Unit of Measure | Ean code

70 82856-60 Rod for handbrace, right 1 PCS 5707292459862
71 0641625 Button head screw 6*25 mm 2 PCS 5707292139283
72 82855-60 Rod for handbrace, left 1 PCS 5707292459831
73 3652501 R82 handle M6*16mm screw 2 PCS 5707292413963
74 71137 Bush ball for handbrace 2 PCS 5707292361813
75 82858-60 Handle 1 PCS 5707292459879
76 6153500 Knob spring 0,5%6,5 mm. 2 PCS 5707292188571
77 2500563 Grip /@22 handbrace 400mm 2 PCS 5707292612311
78 1108050 Washer M10, din9021 2 PCS 5707292140401
80 1357500 Distance pcs 20*8,4*¥*4mm 2 PCS 5707292141026
81 2704300 Black hub cap for rolko wheel 2 PCS 5707292144515
86 0603700 Insex screw 8*70 2 PCS 5707292138293
88 1310640 Washer, nature @16*10*0,5mm 2 PCS 5707292140760
90 82828 Hand brace holder, high-low 1 PCS 5707292125330
93 75626 Left pedal high/low frame 1 PCS 5707292459053
94 1940037 Eco-syn z M4*16 FZB 4 PCS 5707292458650
95 75642 Left holder for release lever 1 PCS 5707292468499
96 75643 Right holder for release lever 1 PCS 5707292468505
97 75637 Holder underpart,f. Udleserarm 2 PCS 5707292459978
98 0640911 Button head M5x10 FZB tuflok 4 PCS 5707292428479
99 75625 Right pedal f. High/low frame 1 PCS 5707292459046
100 0662000 Button head screw 8*20 stainl. 2 PCS 5707292139573
101 75645 Release arm f. Hight/low 1 PCS 5707292459084
101 2220600 Handset w/r82 print & charging 1 PCS 5707292492241
102 0310225 Tension spring 2 PCS 5707292472397
102 1902590 Crosshead screw M3*10, FZB 4 PCS 5707292408389
103 2222110 Batteryboks bal18027 1 PCS 5707292492258
104 1607000 Lock nut 8mm, large pack 2 PCS 5707292141378
105 1103200 Fazet washer 8mm 4 PCS 5707292140296
106 1606250 Self-locking nut 3mm 4 PCS 5707292408396
107 2505000 Ferrule €30%301,0-2,0 int.blac 1 PCS 5707292144140
108 1902760 Cross-headed screw 5%¥16 mm 4 PCS 5707292142146
109 77576 Battery console highlow 1 PCS 5707292490759
110 1606300 Lock nut 5 mm 4 PCS 5707292141354
111 0603600 Insex screw 8*55 2 PCS 5707292138262
115 2222135 Actuator 1a28 f/highlow 2 1 PCS 5707292492289
116 82848 Bush 2 PCS 5707292125484
117 0603555 Insex M8*50, 12.9, zinkflage 1 PCS 5707292498892
118 1102900 Fazet washer 5 mm 4 PCS 5707292140272
119 P-6108200 Plast tube pall @10/@8mmx30mm 1 PCS 5707292585424
130 1101000 Center spring washer 8mm 1 PCS 5707292140173
140 0604000 Insex screw 10*20 1 PCS 5707292138361
141 80343 Guide antitip high-L-outd.sz 2 1 PCS 5707292469588
142 0380182 Locking house, complete M10*1 1 PCS 5707292357953
143 1607500 Lock nut 10 mm 1 PCS 5707292141385
144 82375 Pvc-bushing for pelot 2 PCS 5707292123763
145 82483 Brace 1 PCS 5707292470102
99+100 2222161 Charger with plugs 1 PCS 5707292574046

15
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Highlow:x R 8 E
Position | No. Description Quantity Unit of Measure | Ean code
3+8 5076857-60 T-frame, transport, assembled 1 PCS 5707292528209
9+10
20+52
82+83
6+7 5040051 Complete bloc-o-lift f.highlow 1 PCS 5707292397676
30+31
41+42
79+85
5+7 5040055 Bloc-o-1ift1400n kit-high/low2 1 PCS 5707292460110
65
6+7 89550-TILT- | Kit til mont. tiltudleser,ude 1 PCS 5707292830265
31+85 NOU
160-169
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Highlow:x

Title
High-Low:x

(Outdoor/Hydraulic)
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Highlow:x

R8C2

Position | No. Description Quantity Unit of Measure | Ean code

1 75662-60 High/low 2, outdoor, hydraulic 1 PCS 5707292466747
2 82903-60 Carry arm, welded, high-low 2 1 PCS 5707292459404
11 82894 Saddle washer 2 PCS 5707292387578
12+29 5082829 Mounting of knob and weld nut 2 PCS 5707292569790
13 1310705 Nylon washer,white,@25%8,4%2,5 16 PCS 5707292140791
14 1108000 Washer 8mm 16 PCS 5707292140388
16 0603505 Insex M8*45, zink flake, 12.9 8 PCS 5707292482846
17 1607000 Lock nut 8mm, large pack 12 PCS 5707292141378
22 1350021 Distance piece 11*15*8,2mm 2 PCS 5707292140890
23 1103200 Fazet washer 8mm 1 PCS 5707292140296
24 82806 Axle 1 PCS 5707292125200
26 0602200 Insex screw 6*16 4 PCS 5707292138095
27 76800-60 Tilt brace mother of pearl 1 PCS 5707292497116
28 0615010 Insex M8*30 fzb, shortened 1 PCS 5707292367990
36 0603555 Insex M8*50, 12.9, zinkflage 1 PCS 5707292498892
37 1102000 Planing washer 8mm 10 PCS 5707292140227
38 0645645 Button head M6*45 zn/black 4 PCS 5707292139351
39 1310508 DR. fastener - afd. prop 1 PCS 5707292829795
44 3003510 12'*2 1/4" br/left, high-low 1 PCS 5707292397492
46 3007910 180*45 black/pneum. Wheel 2 PCS 5707292146045
47 82840 Brake brace 1 PCS 5707292125415
48 82830 Brake pedal, indoor frame 1 PCS 5707292125347
49 1101600 Center spring washer 12mm 4 PCS 5707292140197
50 1604500 Steel nut 12mm, large pack 2 PCS 5707292141309
51 1902320 Steel set screw 8*70mm 2 PCS 5707292142023
52 1606500 Lock nut 6 mm 8 PCS 5707292141361
53 1106000 Washer 6mm 2 PCS 5707292140371
54 1125618 Screenwasher fz6*18*3mm 8 PCS 5707292140494
55 2965155 Frontfork 200mm, black 2 PCS 5707292144935
56 0641620 Button head screw 6¥20 4 PCS 5707292139276
58 3470400 Hand grip without cover 2 PCS 5707292146663
59 1109500 Starlock washer with cape 6 2 PCS 5707292140449
60 82899 Hand brace holder, left 1 PCS 5707292401397
61 0606000 Insex screw 10*50 2 PCS 5707292138408
62 1103400 Fazet washer 10 mm 2 PCS 5707292140319
63 2502002 Ferrule d18*0,8-2,5 black 2 PCS 5707292433947
64 3004010 12'*2 1/4" br/right, high-low 1 PCS 5707292397508
66 1310628 Distance pcs,6,4*10%2,8mm 2 PCS 5707292140746
67 75652-60 Carryarm, hydraulic 1 PCS 5707292470614
68 82838 Linkarm 2 PCS 5707292125392
70 82856-60 Rod for handbrace, right 1 PCS 5707292459862
71 0641625 Button head screw 6*25 mm 2 PCS 5707292139283
72 82855-60 Rod for handbrace, left 1 PCS 5707292459831
73 3652501 R82 handle M6*16mm screw 2 PCS 5707292413963
74 71137 Bush ball for handbrace 2 PCS 5707292361813
75 82858-60 Handle 1 PCS 5707292459879
76 6153500 Knob spring 0,5%6,5 mm. 2 PCS 5707292188571
77 2500563 Grip /@22 handbrace 400mm 2 PCS 5707292612311
78 1108050 Washer M 10, din9021 2 PCS 5707292140401
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. ®
Highlow:x R 8 E
Position | No. Description Quantity Unit of Measure | Ean code
80 1357500 Distance pcs 20*8,4*4mm 2 PCS 5707292141026
81 2704300 Black hub cap for rolko wheel 2 PCS 5707292144515
86 0603700 Insex screw 8*70 2 PCS 5707292138293
88 1310640 Washer, nature @16*10*0,5mm 2 PCS 5707292140760
90 82828 Hand brace holder, high-low 1 PCS 5707292125330
91 0641200 Button head screw 6%12 4 PCS 5707292139252
92 75615 Bracket for hydraulic 2 PCS 5707292460202
93 2208000 Compact mk5 hydraulic pump 1 PCS 5707292461148
94 1145095 lock ring forlOmm,din 6799, rf 2 PCS 5707292473332
95 75620 Stift for liftarm 1 PCS 5707292460226
96 0584490 Stift din 1481 8*30 rf 1 PCS 5707292473356
97 75625 Right pedal f. High/low frame 1 PCS 5707292459046
98 75653-60 Arm t. Hydraulik,sort perlemor 1 PCS 5707292470621
99 1940037 Eco-syn z M4*16 FZB 2 PCS 5707292458650
348 5076857-60 T-frame, transport, assembled 1 PCS 5707292528209
9+10
20+52
82+83
6+7 5040051 Complete bloc-o-lift f.highlow 1 PCS 5707292397676
30+31
41+42
79+85
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Highlow:x

Y

Tilt for push Brace

DETAIL A

SCALE 1:2

79174

R82

Indoor Frame, Electr. Actuator
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Highlow:x

R8C2

Position | No. Description Quantity | Unit of Measure Ean code

1 75670-60 Frame high/low x 3 1 PCS 5707292489715
2+3 5082829 Mounting of knob and weld nut 2 PCS 5707292569790
4 3006938 100mm double wheel with brake 4 PCS 5707292574930
5 82894 Saddle washer 2 PCS 5707292387578
6 1108050 Washer M10, din9021 2 PCS 5707292140401
7 1103200 Fazet washer 8mm 1 PCS 5707292140296
8 1607000 Lock nut 8mm, large pack 3 PCS 5707292141378
9 1606250 Self-locking nut 3mm 4 PCS 5707292408396
10 1606300 Lock nut 5 mm 4 PCS 5707292141354
11 1750800 Lock nut, stainless M8 8 PCS 5707292141484
12 0663031 Button head 8*30, Wombat 8 PCS 5707292139610
13 82946 End piece 15*30, Wombat 8 PCS 5707292126016
14 2522100 Black bumpwheel for Pony 60mm 2 PCS 5707292144478
15 0661300 button head with flange 8%12 2 PCS 5707292408068
16 1102000 Planing washer 8mm 4 PCS 5707292140227
17 1310710 Nylon washer 16 PCS 5707292140807
18 1310712 Nylon washer, nature 1 PCS 5707292356345
19 82790-60 Carryarm black mother of pearl 1 PCS 5707292434609
20 77564-60 Carryarm, highlow 2, painted 1 PCS 5707292489838
21 77562-60 Tipbracket, seatunit 1 PCS 5707292489791
22 77572-60 Seat frame highlow 2 1 PCS 5707292490827
23 2521840 Pipe holder f/16mmsquare,black 4 PCS 5707292399236
24 77571 Fastening bracket 2 PCS 5707292489982
25 82933 Bearing bushing, Wombat 8 PCS 5707292125880
26 0603530 Insex low head M8x16 stainless 4 PCS 5707292412492
27 80924 ?8*40 spec locking pin,wombat 1 PCS 5707292111401
28 1145070 Lock washer 7mm 6 PCS 5707292140586
29 2222138 Actuator LA32 til Panda 5 1 PCS 5707292589354
30 82848 Bush 2 PCS 5707292125484
33 0603555 Insex M8*50, 12.9, zinkflage 1 PCS 5707292498892
34 P-6108200 Plast tube pall @10/@8mmx30mm 1 PCS 5707292585424
35 0603610 Insex M8*55, 12.9 flake zinc 2 PCS 5707292517630
36 0602445 Insex M6*45 FZB 4 PCS 5707292138156
38 6118821 Horizontal release, Wombat 1 PCS 5707292186737
39 1761000 Counter nut 10*1,0 fine thread 1 PCS 5707292141538
40 2201500-1 Bloc-o-lift 549496mp 500n fast 1 PCS 5707292839879
41 2501600 Ferrule d15*1,0 black 2 PCS 5707292143969
42 2200021 Arm for heightadjustment 1 PCS 5707292143044
44 80921 locking pin, Wombat 1 PCS 5707292111371
45 77574 Sleeve f. Strike 1 PCS 5707292490773
46 77576 Battery console highlow 1 PCS 5707292490759
47 2222110 Batteryboks bal8027 1 PCS 5707292492258
49 2220600 Handset w/r82 print & charging 1 PCS 5707292492241
48+50 2222161 Charger with plugs 1 PCS 5707292574046
51 2505000 Ferrule €30*301,0-2,0 int.blac 1 PCS 5707292144140
52 1902590 Crosshead screw M3*10, FZB 4 PCS 5707292408389
53 1902760 Cross-headed screw 5*16 mm 4 PCS 5707292142146
54 1102900 Fazet washer 5 mm 4 PCS 5707292140272
55 1310508 DR. fastener - afd. prop 5 PCS 5707292829795
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Highlow:x

R8C2

Position | No. Description Quantity | Unit of Measure Ean code

56 1105060 Stainless washer 6mm 4 PCS 5707292140357
57 1606500 Lock nut 6 mm 4 PCS 5707292141361
58 1102800 Fazet washer 4mm 4 PCS 5707292140265
61 3503531 Gas pump lever with clamp 1 PCS 5707292413529
62 0380060 Flexible v-brake pipe. 1 PCS 5707292425195
63 0235075 Cable tape, black 1 PCS 5707292135308
64 5002750 Cable for brake, size 142 1 PCS 5707292413635
65 0371853 Strained wires 1,5mm 190 cm. 1 PCS 5707292135889
66 0380000 Cable tighter M5%23 1 PCS 5707292135933
67 82268 Wire mounting by pedal 1 PCS 5707292123039
68 0388006 Screwnipple 5%7,5mm 1 PCS 5707292136114
69 0387000 End nipple for outer casing 1 PCS 5707292136091
70 2200050 Small release arm 1 PCS 5707292143075
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Highlow:x

79311

rmat
A3

| Footrest

Tol: DS/ISO 2768-m
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Highlow:x

R8C2

Position | No. Description Quantity | Unit of Measure Ean code
132 3502516 | TIGHTENING HANDLE 45MM M8*16 1 PCS 5707292146915
133 82950 HOLLOW PLATE 16*32, WOMBAT 2 PCS 5707292126030
134 1940017 | SHEET METAL SCREW UHX4,2*13FZB 4 PCS 5707292142597
138 82944 FOOTPLATE SIZE 1, WOMBAT 1 PCS 5707292125996
138 82940 FODPLADE STR.2, WOMBAT 1 PCS 5707292125958
140 3502780 HANDLE 28MM,M10*160MM THREAD 1 PCS 5707292363145
140 3502790 HAND GRIP 28MM, M10*196MM 1 PCS 5707292363152
177 2504500 | FERRULE E20%*1,0-2,0 INT.BLACK 5 PCS 5707292144126
179 75260 Rod size 0 for footrest 1 PCS 5707292458346
179 75262 Rod size 2 for footrest 1 PCS 5707292458353
179 75263 Rod size 3 for footrest 1 PCS 5707292458360
180 75270 HOLDER SIZE 1 FOR FOOTREST 1 PCS 5707292455598
180 75272 HOLDER SIZE 2 FOR FOOTREST 1 PCS 5707292458384
181 3504025 | TIGHTENING HANDLE 45MM M8%*25 1 PCS 5707292147103
182%* 75266 HOLDER SIZE 1 FOR FOOTREST 1 PCS 5707292455611
75267 HOLDER SIZE 2 FOR FOOTREST 1 PCS 5707292455604
183 1101000 | CENTER SPRING WASHER 8MM 1 PCS 5707292140173
184 1603500 STEEL NUT 8MM, LARGE PACK 1 PCS 5707292141286
207 1607500 | Lock nut 10 mm 1 PCS 5707292141385
250* 75285 Rod dobblet size 0 1 PCS 5707292458445
75287 HOLDER SIZE 2,DOUBBLE FOOTREST 1 PCS 5707292458469
75288 HOLDER SIZE 3,DOUBBLE FOOTREST 1 PCS 5707292458476
253 2504000 | FERRULE E15%1,0-2,0 INT.BLACK 2 PCS 5707292144102
404 0701000 | Stop screw with crater 8*10 2 PCS 5707292139870
411 73734 Mounting for footrest,right 1 PCS 5707292433466
412 73735 Mounting for footrest,left 1 PCS 5707292433473
525 1607000 | Lock nut 8mm, large pack 2 PCS 5707292141378
526 0612500 | Insex screw counters. 6*25 4 PCS 5707292138712
527 82156-60 | Footplate size 1,black,gazelle 2 PCS 5707292230492
527 82154-60 | Footplate size 2,black,gazelle 2 PCS 5707292230478
527 82158-60 | Footplate size 3 black,gazelle 2 PCS 5707292230508
528 1606500 | Lock nut 6 mm 4 PCS 5707292141361
529 73648 Stick size 1, footrest 2 PCS 5707292445797
529 73649 Stick size 2, footrest 2 PCS 5707292445803
530 72724 Ball joining right 2 PCS 5707292421845
531 72723 Ball joining left 2 PCS 5707292421814
532 0701010 | Set screw M10*10 w/flat end 2 PCS 5707292434098
533 0602300 | Insex screw 6%20 2 PCS 5707292138101
534 0602440 | Insex M6*40 FZB 2 PCS 5707292138149
535 72713 Bracked 2 PCS 5707292420763
536 0603000 | Insex screw 8*35 2 PCS 5707292138217
537 1101000 | Center spring washer 8mm 6 PCS 5707292140173
538 1102010 | Face plate 8,4*18*2mm, FZB 2 PCS 5707292429766
540 0602700 | Insex screw 8*25 2 PCS 5707292138187
541 74062 Toothed disk 30%14 6 PCS 5707292377951
542 0602850 | Insex M8%*22, FZB 2 PCS 5707292435408
544 72712 Knee joint 2 PCS 5707292420756
545 72721 Ballhead 2 PCS 5707292428875
600 74052 Foot plate 1, right 1 PCS 5707292373748
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Highlow:x RS
601 74053 Foot plate 1, left 1 PCS 5707292373755
602 74044 Mounting for foot plate, right 1 PCS 5707292373687
603 74045 Mounting for foot plate, left 1 PCS 5707292373694
604 75317 Rod for footrest size 0, 21 cm 2 PCS 5707292477774
604 75319 Rod for footrest size 2, 34 cm 2 PCS 5707292477804
604 75325 Rod for footrest size 3, 38 cm 2 PCS 5707292477811
605 75327 Holder for footrest size 1 1 PCS 5707292477545
605 75312 Holder for footrest size 2 1 PCS 5707292477538
606 73734 Mounting for footrest,right 1 PCS 5707292433466
606 73735 Mounting for footrest,left 1 PCS 5707292433473
607 73735 Mounting for footrest,left 1 PCS 5707292433473
607 73734 Mounting for footrest,right 1 PCS 5707292433466
610 0663000 | Button head screw 8*30 stainl. 2 PCS 5707292139597
611 1100500 Spring washer 8mm, stainless 2 PCS 5707292140142
612 1102000 | Planing washer 8mm 4 PCS 5707292140227
614 1607000 | Lock nut 8mm, large pack 4 PCS 5707292141378
615 2504000 | Ferrule e15*1,0-2,0 int.black 4 PCS 5707292144102
616 1100495 | Spring washer M8 2 PCS 5707292458674
620 74061 Tooth washer @30 2 PCS 5707292373816
621 75315 Rotary joint 2 PCS 5707292477927
622 0603535 | Insex low head M8*25 4 PCS 5707292575319
623 75329 Tooth disk ©@30x10 2 PCS 5707292482389
624 0603530 | Insex low head M8x16 stainless 2 PCS 5707292412492
626 0603700 | Insex screw 8*70 2 PCS 5707292138293
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